Fact Sheet

NPDES Permit No. NC0089915

Permit Writer/Email Contact: sergei.chernikov@ncdenr.gov

Date: February 12, 2020

Division/Branch: NC Division of Water Resources / NPDES Complex Permitting
Fact Sheet Template: Version 09Jan2017

Permitting Action:

L] Renewal

[ Renewal with Expansion
New Discharge

1 Modification (Fact Sheet should be tailored to mod request)

Note: A complete application should include the following:
e For New Dischargers, EPA Form 2A or 2D requirements, Engineering Alternatives Analysis, Fee
e For Existing Dischargers (POTW), EPA Form 2A, 3 effluent pollutant scans, 4 2" species WET

tests.

e For Existing Dischargers (Non-POTW), EPA Form 2C with correct analytical requirements based

on industry category.

Complete applicable sections below. If not applicable, enter NA.

1. Basic Facility Information

Facility Information

Applicant/Facility Name:

The Chemours Company / Chemours Fayetteville Works

Applicant Address:

1007 Market Street, Wilmington, DE 19899

Facility Address:

22828 NC Highway 87 W, Fayetteville, NC 28306-7332

Permitted Flow:

1.58 MGD

Facility Type/Waste:

MAJOR Industrial

Facility Class:

Treatment Units:

influent oxidation, coagulation, and pH adjustment, ultrafiltration,
granular activated carbon (GAC) adsorption

Pretreatment Program (Y/N): | N/A
County: Bladen
Region: Fayetteville

Page 1 of 19




Briefly describe the proposed permitting action and facility background:

A. Introduction / Permitting Action

In order to reduce PFAS loading to the Cape Fear River pursuant to the Consent Order entered by the
Bladen County Superior Court on February 25, 2019 (“Consent Order”), Chemours has requested a new
NPDES permit for the discharge of treated groundwater, stormwater, and surface water from a stream
located on the southern portion of its property.

The flow from Outfall 003 consists primarily of contaminated surface water, stormwater, and groundwater,
which must be treated to remove at least 99% of the HFPO-DA (GenX), PFMOAA, and PMPA. This
stream, often referred to as “Old Outfall 002,” was used to discharge process wastewater from the facility
prior to June 2012, when the process wastewater discharge was relocated to the current outfall location (for
permit NC0003573) above Lock and Dam #3 (also known as William O Huske Dam) in the Cape Fear
River. Pursuant to the Consent Order, Chemours is required to implement a system to capture and treat the
dry weather flow (baseflow) at Old Outfall 002 prior to discharge by September 30, 2020. The treatment
system shall meet such discharge standards as shall be set by DEQ, and shall, in addition and at a minimum,
be at least 99% effective in controlling indicator parameters, HFPO-DA, PFMOAA, and PMPA, i.e. 99%
removal of these parameters. The issuance of this permit will allow Chemours to begin this remediation to
meet the Consent Order requirement and reduce PFAS loading to the Cape Fear River.

Additionally, as part of the Consent Order, Chemours was required to conduct a Mass Loading Assessment.
The summary report was submitted to DEQ on December 6, 2019. The report assessed all known sources
of per- and polyfluoroalkyl substances (PFAS) on and around the site and their potential mass loadings to
the Cape Fear River using data from the May, June, and September 2019 sampling for the facility.
Chemours preliminarily estimated that remediating the baseflow (dry weather flow) from this channel will
reduce overall loading of Total Table 3+ PFAS compounds to the river by 26% based on an average of
these two sampling events (Cape Fear River PFAS Loading Reduction Plan — Supplemental Information
Report, November 2019).

This outfall is named Outfall 003 in this new permit to allow for the potential consolidation of Chemours’
other NPDES wastewater permit, NC0003573, in the future.

B. Proposed Treatment System

The proposed treatment system includes a dam to collect dry weather baseflow in the creek bed/channel
(estimated to be 540 gallons per minute with a maximum flow of 610 gpm) and some seeps and
groundwater, for a total flow capacity at the dam (collection system) of 670 gallons per minute (gpm).
The treatment system is designed to treat a maximum flow of 750 gallons per minute (gpm), which will
provide a treatment safety factor in the event Chemours has trouble getting the flow through the carbon
systems. The Permitted Flow allowance of 1.58 million gallons per day (MGD) is for the addition of
future flows from on-site seeps and other groundwater remediation projects expected at the site.

The system is expected to be able to remove numerous PFAS compounds, including the indicator
parameters HFPO-DA (GenX), PFMOAA, and PMPA. As described above, the Consent Order specifies
that HFPO-DA and PFMOAA are to be removed from the Old Outfall 002 channel by at least 99%. The
Consent Order required Chemours to complete, at a minimum, monthly surface water sampling in Old
Outfall 002 at designated locations, beginning no later than March 2019 to be completed by September
30, 2019 to establish baseline mass loading from Old Outfall 002. Additionally, by September 30, 2019,
Chemours was required to complete pilot scale testing of treatment equipment to determine its control
efficiency for all PFAS identified in Old Outfall 002. Pilot testing results, received by DWR on October
3, 2019, demonstrated that the proposed granular activated carbon (GAC) system can remove at least 99%
of the total PFAS compounds reported per the NPDES permit application.

Page 2 of 19



From time-to-time the Middle Cape Fear River has experienced flooding conditions which are
documented to cause a significant increase in water levels below Lock and Dam #3, consistent with the
location of proposed Outfall 003. During these events a backwater condition propagates upstream in the
“Old Outfall 002 Stream”. Historical observation indicates that the Old Outfall 002 Stream levels can rise
significantly (consistent with the flooded Cape Fear River levels) and would be expected, at times, to be
equal to or significantly greater than the invert elevation of the treatment system intake dam and
associated pumping system. During these flooded backwater conditions elevated sediment load and
reduced flow velocity gradients are expected to cause significant sediment deposition within the
collection dam and pumping structure. The sediment load may cause failure of the pumping and
treatment system during the flooded backwater condition. Requirement for treatment shall be suspended
during these force majeure flooding events and be allowed 48 hours after the backwater stream level falls
below the invert of the intake collection dam to safely maintain the influent collection structure and re-
initiate collection and treatment. The triggering Cape Fear River flood elevations; event

documentation and notification requirements; and procedure for treatment cessation and safe restart shall
be included in the approved Dam Operation and Maintenance Plan.

This proposed treatment system will consist of the following components:

1) Influent Oxidation, Coagulation & pH Adjustment

This treatment system includes an influent oxidation/coagulation /pH adjustment tank for pretreatment of
the ultrafiltration (UF) feed (pH adjustment/oxidation/coagulation). The pH adjustment will be done using
sodium hydroxide. Additional iron oxidation will be done with sodium hypochlorite. Poly-aluminum
chloride (PAC) will be used for coagulation and contribute to help maintain the UF membranes. Partially
treated water will be conveyed to the UF units via dual booster pumps. Safety Data Sheets (SDSs) are
attached for the chemicals to be utilized at the wastewater treatment system.

Iron hydroxide particles precipitated in the oxidation process and total suspended solids (TSS) will be
coagulated and settled in the tank. The settled solids will be transferred by a solids transfer pump to a weir
tank (back pulse waste recycle tank) and filtered in downstream removal processes (thickener and rotary-
fan filter press).

2) Ultrafiltration

This design includes UF pretreatment before the Granular Activated Carbon (GAC) stage. The UF will
perform the role of solids removal upstream of the GAC units. The UF will provide an absolute barrier to
solids at 0.04 - 0.1 um range. Per the manufacturing vendor, the UF membrane will provide additional TOC
removal as well.

The UF back pulse waste recycle will be captured in a weir tank to allow solids to settle and then will be
recycled through the system after being pumped back to the influent oxidation/coagulation /pH adjustment
tank. The settled solids in the weir tank (the back-pulse waste recycle tank) will be drawn off by a sludge
pump and filtered in downstream removal processes (thickener and rotary-fan filter press).

The UF units will intermittently need to be cleaned with a low concentration of citric acid. The cleaning
solution will be captured in a Clean-In Place (CIP) tank and neutralized in it. Following neutralization, the
CIP water will be recycled through the treatment system after being pumped back by CIP neutralization
pumps to the influent oxidation/coagulation /pH adjustment tank.

3) Granular Activated Carbon (GAC) Adsorption
Based on GAC adsorption studies, PFAS removal to meet discharge requirements (per the CO), is expected
to be accomplished using GAC adsorption. The system design for this application includes a total of six (6)
12° diameter x 5 diameter straight side vessels in a three (3) pass configuration capable of swapping
lead/middle/lag. Each GAC vessel can hold up to 20,000 Ibs. of GAC. The GAC beds will be sluiced out
upon exhaustion and the new bed sluiced back into the vessel. The GAC vessels have backwashing
capability. Sizing, quantities and configuration may be modified during process optimization.

Page 3 of 19



Chemours’ initial process control sampling plan consists of sampling the influent to the GAC system once
per week, sampling the lead, middle, and lag units twice a month, and additional sampling as needed when
nearing GAC unit replacement criteria. These samples will be analyzed by Chemours inhouse laboratory.
The lead GAC bed will be changed out when PFMOAA in the lead GAC unit equals PFMOAA out of the
lead GAC unit. This will ensure full utilization of the carbon bed. Chemours will test for PFMOAA between
each GAC unit to determine when units need to be rotated or disposed because this compound’s affinity to
carbon is a bit less than HFPO-DA. This was tested out during Chemours’ pilot scale study and a 99%
reduction was maintained for both compounds in the lag (or third) GAC bed effluent.

4) Solids Handling and Treatment

The treatment system includes a containerized sludge handling system with sludge pump, polymer make
down/injection system, in-line mixer and a thickener unit and rotary fan press skid. The rotary fan press
will be mounted on a sump with a pump to return filtrate from the process to the head of the plant into the
influent oxidation/coagulation /pH adjustment tank. Additionally, the solids handling system will include
a screw conveyor to move the sludge out of the container/press and into a roll off for storage, until the
sludge accumulates enough to be hauled off site. Solid waste is to be shipped to an approved waste
management facility for disposal per Federal and State Regulations.

5) Discharge

The treated water will be discharged and reintroduced to Outfall 003. The discharge location will be
downstream of the capture dam, and will flow from the channel into the Cape Fear River. On October 16,
2019, the division issued a 401 Certification for the construction of a weir to create a small in-stream
reservoir, DWR Project #2019-1146. The purpose of the project was to create a pool from which to
withdraw water, treat it in an upland facility and discharge below the weir. The permanent impacts for the
project were 270 Linear Feet of stream (Old Outfall 002). Most of the impacts were associated with the
stabilization of the stream bed and bank with rip-rap behind the weir. No mitigation was triggered as the
project did not exceed the state threshold of 300 LF of stream. The Army Corps of Engineers issued a 404
(NWP 38) for the project on October 29, 2019.

C. Facility Background

Currently, no process wastewater from Chemours is discharged. The only process wastewater discharged
comes from Chemours’ tenants DuPont and Kuraray. That wastewater is covered under the NPDES
discharge permit #NC0003573. This permit #NC0089915 is for the collection and treatment of the
contaminated dry weather flow (groundwater and surface water) in Chemours Old Outfall 002 channel.
Renewal of Chemours’permit NC0003573 will be addressed separately from this permit.

2. Receiving Waterbody Information

Receiving Waterbody Information
Outfalls/Receiving Stream(s): Outfall 003 — Cape Fear River
Stream Segment: 18-(26.25)
Stream Classification: C, WS-IV
Drainage Area (mi?): 4852

Page 4 of 19



Summer 7Q10 (cfs): 467 (17.14 — used in limit calculations to account for dilution,
the number is based on the modeling)

Winter 7Q10 (cfs): 603

30Q2 (cfs): 900

Average Flow (cfs): 4220

IWC (% effluent): 12.5% (based on the model)

303(d) listed/parameter: No, the segment is not listed on the 2018 303(d) list

Subject to TMDL/parameter: Yes — State-wide Mercury TMDL implementation.

Sub-basin/HUC: Outfall 002: 03-06-16 /

USGS Topo Quad: Duart

3. Effluent Data Summary
N/A — New Discharge

This is a new permit for the collection and treatment of contaminated dry weather flow in a channel leading to
the Cape Fear River. Previously, DuPont used this channel to discharge process wastewater and referred to it
as “Old Outfall 002”.

4. Instream Data Summary

Instream monitoring may be required in certain situations, for example: 1) to verify model predictions
when model results for instream DO are within 1 mg/l of instream standard at full permitted flow; 2) to
verify model predictions for outfall diffuser; 3) to provide data for future TMDL,; 4) based on other
instream concerns. Instream monitoring may be conducted by the Permittee, and there are also
Monitoring Coalitions established in several basins that conduct instream sampling for the Permittee (in
which case instream monitoring is waived in the permit as long as coalition membership is maintained).

If applicable, summarize any instream data and what instream monitoring will be proposed for this
permit action: As part of the Consent Order (Paragraph 11(d)), Chemours is required to sample its intake,
discharge (Outfall 002), and a multitude of additional on-site locations for PFAS compounds. These
sampling efforts are detailed in the Updated PFAS Characterization Plan, dated May 1, 2019. This plan
and the sampling locations were conditionally approved by DWR on June 19, 2019.

Chemours’ existing NPDES permit, NC0003573, has instream monitoring requirements for temperature,
dissolved oxygen, and conductivity on a weekly basis to evaluate the effects of its discharge on the
receiving stream. Chemours is a member of the Middle Cape Fear Basin Association, with upstream
coalition station B8290000 (approximately 1 mile upstream of Outfall 002) and downstream coalition
station B8302000 (approximately 4 miles downstream of Outfall 002). As part of this permit, instream
monitoring for PFAS compounds will be required.

Is this facility a member of a Monitoring Coalition with waived instream monitoring (Y/N): Y

Page 5 of 19



Name of Monitoring Coalition: Middle Cape Fear Basin Association

5. Compliance Summary
Summarize the compliance record with permit effluent limits (past 5 years): This is a new permit.

Summarize the compliance record with aquatic toxicity test limits and any second species test results
(past 5 years): This is a new permit.

Summarize the results from the most recent compliance inspection: This is a new permit.

6. Water Quality-Based Effluent Limitations (WQBELS)